CERTIYIED MATERIAL TEST REPORT
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S o CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE / SIZE N
Gg G ERD A U GERDAU CORSA S AP1DE CV GERDAU CORSA § A PIDE CV 992/312-50 | Wide Flange Beam / 14 X 304 / 360 X 44
Nl | e EX RENAULT ESTACION HB22 8385 CARRETERA MEXICO CD SAHAGUN -

o i CIUDAD DE FRAY SN LENGTH WEIGHT HEAT /BATCH
US-ML-MIDLOTHIAN BERNARDINOHGO 43990 CD SAHAGUNHGO 43990 { 4000 3,600 LB 59055038/03
300 WARD ROAD Mexico Mexdco
MIDLOTHIAN. TX 76065 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATEON / DATE or REVISION

? 378467/000290 ASTUASTIMAOT
USA A9BASIIM-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AG/AGM-11
4500737381 1327-0000060387 21.06.2013
CHEMICAL COMTOSITION
C Ma P ;] i1 Cu Wi Cr Mo Sn v Nb Al
% % Y% % % % % % % Y % % Y
.08 0.83 0.010 0.0%9 0.27 031 0,10 Q.12 0.026 0.010 0,001 49.013 0.603
CHEMICAL COMPOSITION
C ]
Eﬂ/:-‘\
4.3
- MECHANICAL PROPERTIES
s TS ¥s urs G _ GL
KSI KSi MPa MPa Inch un
569 0.8 366 459 8.000 2000
53.1 235 379 487 8.000 2000
MECHANICAL PROPERTIES
Elong.
%
24380
25.10
COMMENTS / NOTES

The above figures are cestified chemical and physical test records as contained in the permanent records of company. This material, including the billets, was melted and manufactuced in

the USA. We ceriify that these data are comrect and in compliance with specified requirements. CMTR complies with BN 10204 3.1,
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